
 

Approve Deny Signatures Date 

✓   
Ryan C. Decker, P.E. / Environmental Engineer 

March 14, 2025 

X  
Michael E. Fifth, P.E. / Environmental Engineer Manager 

March 28, 2025 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0001201 

Facility Type Industrial APS ID 1122781 

Major / Minor Major Authorization ID 1501509 

a 
Applicant and Facility Information 

a 
Applicant Name Powerex Inc.  Facility Name Youngwood Plant  

Applicant Address 173 Pavilion Lane   Facility Address 173 Pavilion Lane   

 Youngwood, PA 15697-1814   Youngwood, PA 15697-1814  

Applicant Contact John Busato, Facility Manager  Facility Contact ***same as applicant***  
[...]
mailto:john.busato@pwrx.com


NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

2 

Summary of Review 

organic pollutants by a second treatment system consisting of extended aeration, aerobic digestion, clarification, and 
disinfection unit processes.  Treated effluent is then discharged to Sewickley Creek through Outfall 001.  Effluent limits at 
Outfall 001 consist of technology-based limits for secondary treatment, water quality-based effluent limits for CBOD and 
ammonia-nitrogen, and quarterly monitoring for aluminum, iron, and manganese due to the impairment of streams in the 
Sewickley Creek Watershed from acid mine drainage.  For this permit renewal, reporting requirements for four per- and 
polyfluoroalkyl substances (PFAS) are added to Outfall 001 according to permitting policy updates in February 2024 (discussed 
later in this Fact Sheet). 
 
Outfall 002 was added to the previous permit to authorize existing discharges of storm water associated with industrial activities 
from the Youngwood Plant to an unnamed tributary to Sewickley Creek.  The outfall is subject to semi-annual monitoring 
requirements for TSS, oil and grease, pH, aluminum, iron, and manganese based on the requirements from Appendix J of 
DEP’s PAG-03 NPDES General Permit for Discharges of Stormwater Associated with Industrial Activity.  For this permit 
renewal, reporting requirements for COD, Total Nitrogen, and Total Phosphorus are added to Outfall 002 consistent with 
updates to the PAG-03 General Permit upon which Powerex’s storm water monitoring requirements are based. 
 
In 2023, Powerex proposed to redirect its sanitary wastewaters to the local sanitary sewer operated by the Municipal Authority 
of Westmoreland County.  That project has not been completed so the permit will continue to authorize the discharge of sanitary 
wastewaters. 
 
In response to DEP’s review of the NPDES permit application, DEP sent Powerex a pre-draft survey letter on December 31, 
2024.  The pre-draft survey letter identified preliminary water quality-based effluent limitations (WQBELs) for Total Aluminum 
and Total Thallium and water quality-based reporting requirements for Total Mercury based on data reported in the NPDES 
permit application and in Discharge Monitoring Reports.  In its pre-draft survey response, Powerex indicated that the detected 
values reported for Total Mercury and Total Thallium in the permit application were in error and that there were no detections 
for either Total Mercury or Total Thallium above DEP’s Target Quantitation Limits for those parameters.  Revised lab sheets 
and application pages were submitted in February 2024 to correct the errors. 
 
The new WQBELs for Total Aluminum are based on the Sewickley Creek Total Maximum Daily Load (TMDL), which was 
prepared by DEP and finalized in 2009 to address impairments in the Sewickley Creek watershed from acid mine drainage.  
Reporting for Total Aluminum was required under the previous permit to confirm the low levels reported on the previous permit 
application. However, after reviewing Discharge Monitoring Report data for the current renewal, DEP found that more than 
50% of the Total Aluminum results reported under the previous permit exceeded the water quality criterion for Total Aluminum.  
Therefore, WQBELs for Total Aluminum at levels equivalent to the most stringent water quality criterion (0.75 mg/L) are 
imposed at Outfall 001 to ensure that Powerex’s discharge does not contribute to the impairment of the watershed.  Powerex 
reported in its pre-draft survey that aluminum-containing materials are used onsite and that it was in the process of adjusting 
the treatment process to consistently achieve results below the WQBELs. 
 
In addition to the Total Aluminum WQBELs, this permit renewal also adds annual reporting requirements for four per- and 
polyfluoroalkyl substances (PFAS) to Outfall 001 including Perfluorooctanoic acid (PFOA), Perfluorooctanesulfonic acid 
(PFOS), Perfluorobutanesulfonic acid (PFBS), and Hexafluoropropylene oxide dimer acid (HFPO-DA).  The monitoring is part 
of a statewide initiative to collect data on point source discharges of PFAS. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

3 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 001  Design Flow (MGD) 0.048 (avg.); 0.076 (max)  

 Latitude 40° 13' 47.69"  Longitude 79° 34' 6.98"  

 Quad Name Mount Pleasant  Quad Code 1709  

 Wastewater Description: 
Treated process wastewaters; treated sanitary wastewaters; and non-contact cooling 
water  

 

 Receiving Waters Sewickley Creek  Stream Code 37556  

 NHD Com ID 69912945  RMI 20.4  

 Drainage Area 44.3  Yield (cfs/mi2) 0.0329  

 Q7-10 Flow (cfs) 1.46 (0.881 + 66% standard error)  Q7-10 Basis USGS StreamStats  

 Elevation (ft) 940  Slope (ft/ft) 0.0012  

 Watershed No. 19-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Metals  

 Source(s) of Impairment Abandoned Mine Drainage  

 TMDL Status Final (March 12, 2009)  Name Sewickley Creek Watershed TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Westmoreland County Municipal Authority – McKeesport   

 PWS ID 5020025   PWS Withdrawal (MGD)   

 PWS Waters Youghiogheny River   Flow at Intake (cfs) 510  

 PWS RMI 1.30  Distance from Outfall (mi) 29.4  

\ 

 
a 

Discharge, Receiving Waters and Water Supply Information 

a 
 IMP No. 101  Design Flow (MGD) 0.034 (avg.); 0.073 (max)  

 Wastewater Description: 
Treated process wastewaters from semi-conductor manufacturing (plating, etching, 
cleaning, and rinsing)  

 Receiving Waters Sewickley Creek via Outfall 001  Stream Code 37556  

a 

 
Changes Since Last Permit Issuance:       
 
Other Comments:       
 



NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

4 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 002  Design Flow (MGD) Variable  

 Latitude 40° 13' 54.26"  Longitude -79° 34' 7.18"  

 Quad Name Mount Pleasant  Quad Code 1709  

 Wastewater Description: Storm water  

 

 Receiving Waters 
Unnamed Tributary to Sewickley 
Creek (WWF)  Stream Code 37751  

 NHD Com ID 69912943  RMI 0.09  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 19-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Metals  

 Source(s) of Impairment Abandoned Mine Drainage  

 TMDL Status Final (March 12, 2009)  Name Sewickley Creek Watershed TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Westmoreland County Municipal Authority – McKeesport   

 PWS ID 5020025   PWS Withdrawal (MGD)   

 PWS Waters Youghiogheny River   Flow at Intake (cfs) 510  

 PWS RMI 1.30  Distance from Outfall (mi) 29.4  

\ 

 
Changes Since Last Permit Issuance:       
 
Other Comments:       
 



NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

5 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

6 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

7 



NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

8 

Treatment Facility Summary 

Treatment Facility Name:  Inorganics treatment plant 

WQM Permit No. Issuance Date Purpose 

462I10 06/26/1962 

Permit issued by Pennsylvania Dept. of Health - Sanitary Water Board to 
Westinghouse Electric Corporation for a system to treat metallic ions and 
acid wastes.  Permit approved the following: raw water pumps; a 15,000-
gallon equalization tank made of acid-resistant brick; a 600-gallon 
neutralization tank; a 6,000-gallon lime storage tank with transfer pump; 
a 50,000-gallon clarifier; two coagulant aid tanks with mixers; two 25 gpm 
sludge pumps; one 7,700-gallon sludge thickener with mixer; and one 
rotary vacuum filter.  Issuance contingent on future installation of a 
biological system to remove organics. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Primary 
Equalization; neutralization; 
clarification None 

0.2083 
(Design Avg.) 

 

Treatment Facility Summary 

Treatment Facility Name:  Organics treatment plant 

WQM Permit No. Issuance Date Purpose 

465I20 02/23/1966 

Permit issued by Pennsylvania Dept. of Health - Sanitary Water Board to 
Westinghouse Electric Corporation for an extended aeration system to 
treat organics (BOD and COD in sewage and industrial wastes).  Permit 
approved the following: comminutor for sanitary waste; wet well; a 
biological treatment system composed of one circular tank with outer 
aeration, aerobic digestion, and disinfection zones and an inner 
clarification zone  

465I20 T-1 07/28/1988 
Permit transferred from Westinghouse Electric Corporation to Powerex, 
Inc. 

465I20 T-1 A-1 06/22/1989 

Permit issued to Powerex, Inc. for calcium chloride addition to the 
neutralization tank to precipitate calcium fluoride in the clarifier (to address 
fluoride effluent violations); two sludge pumps (1 operating and 1 backup) 
to recycle sludge to the neutralization tank; two sludge pumps (1 operating 
and 1 backup) to transfer sludge from the thickener to the filter press; and 
a new filter press for sludge dewatering 

465I20 T-1 A-2 12/11/1998 
Permit issued to Powerex, Inc. to replace acid-resistant brick equalization 
tank in the inorganics treatment plant with 11’-6” diameter, 18’ high single-
walled fiber-reinforced plastic tank 

465I20 A-3 10/19/1999 

Permit issued to Powerex, Inc. to replace the polyethylene equalization 
tank in the inorganics treatment plant with three fiberglass equalization 
tanks (two 425-gal. and one 325-gal.); also approved sewer line 
replacement to wastewater treatment plant (8” diameter FRP pipe 
encased in 12” diameter FRP pipe) and new 2” dia. PVC pipe from 
equalization tanks to the neutralization tank 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Sewage and 
Industrial Secondary 

Extended aeration; aerobic digestion; 
clarification; disinfection Chlorine 

0.2685 
(Design Avg.) 

 

Comments:  The three amendments to WQM Permit 465I20 should have been amendments to WQM Permit 462I10 

because they authorized modifications to the inorganics treatment plant for industrial waste and not to the organics treatment 

plant for combined sewage and industrial waste.  Also, WQM Permit 462I10 seemingly was never transferred from 

Westinghouse to Powerex even though it authorizes treatment systems still used by Powerex. 



NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

9 

Compliance History 

 
DMR Data for Outfall 001 (from February 1, 2024 to January 31, 2025) 
 

Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             Flow (MGD) 
Average Monthly 0.0416 0.0341 0.0532 0.0559 0.0506 0.0619 0.0499 0.0537 0.0532 0.0579 0.0601 0.0634 

Flow (MGD) 
Daily Maximum 0.072 0.0649 0.0773 0.0818 0.0822 0.0821 0.0795 0.0782 0.0928 0.1268 0.0796 0.098 

pH (S.U.) 
Daily Minimum 7.0 6.2 6.4 6.4 6.3 6.7 6.4 6.1 6.8 7.2 7.4 7.3 

pH (S.U.) 
Daily Maximum 7.9 7.1 7.1 7.2 7.9 7.9 7.4 7.3 7.7 7.8 7.8 7.5 

DO (mg/L) 
Daily Minimum 18.0 18.3 18.4 18.8 17.9 17.7 17.3 18.0 14.5 17.2 17.4 18.5 

TRC (mg/L) 
Average Monthly 0.41 0.282 0.298 0.402 0.33 0.375 0.375 0.367 0.233 0.476 0.48 0.463 

TRC (mg/L) 
Daily Maximum 0.64 1.25 0.65 0.62 0.65 0.65 0.61 0.85 0.70 0.70 0.87 1.03 

CBOD5 (mg/L) 
Average Monthly 11.186 3.34 11.7 3.722 4.218 5.33 3.21 2.53 5.28 2.39 2.87 3.1 

CBOD5 (mg/L) 
Daily Maximum > 40.2 6.86 > 40.8 6.83 5.39 7.13 6.09 2.87 8.89 3.34 5.47 6.39 

TSS (mg/L) 
Average Monthly 8.2 6.5 10.25 7.0 5.25 5.0 7.2 12.25 7.2 5.0 9.25 5.25 

TSS (mg/L) 
Daily Maximum 12.0 11.0 24.0 15.0 6.0 5.0 10.0 18.0 12.0 5.0 22.0 6.0 

Fecal Coliform (No./100 
ml) 
Geometric Mean 1078.9 1050.72 32.55 3.64 9.51 1.41 2.402 3.6 68.09 94.47 152.58 277.67 

Fecal Coliform (No./100 
ml) 
Instantaneous 
Maximum > 12100 > 2420 1300 16 66 4 8 56 162 361 365 687 

Total Nitrogen (mg/L) 
Daily Maximum 13.1 20.3 18.0 14.0 4.95 11.7 20.4 13.2 12.4 9.8 9.46 10.7 

Ammonia (mg/L) 
Average Monthly 5.184 0.831 0.381 0.181 0.103 0.175 0.342 0.193 4.51 6.19 5.21 6.75 

Ammonia (mg/L) 
Daily Maximum 8.55 1.86 0.72 0.316 0.11 < 0.400 < 0.400 0.447 9.9 6.94 7.54 7.56 

Total Phosphorus 
(mg/L) 
Daily Maximum 0.731 0.618 1.36 0.565 0.768 0.506 1.3 0.88 0.500 0.91 0.77 0.54 

Total Aluminum (mg/L) 
Daily Maximum  1.41   1.78   0.508   0.821  



NPDES Permit Fact Sheet NPDES Permit No. PA0001201 
Powerex Inc. Youngwood Plant  
 

10 

Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

Total Iron (mg/L) 
Daily Maximum  0.177   0.232   0.242   0.319  
Total Manganese 
(mg/L) 
Daily Maximum  0.020   0.032   0.088   0.108  

 
DMR Data for Outfall 002 (from February 1, 2024 to January 31, 2025) 
 

Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             pH (S.U.) 
Daily Maximum  7.05      7.72     
TSS (mg/L) 
Daily Maximum  4.0      11.0     
Oil and Grease (mg/L) 
Daily Maximum  < 5.0      < 5.0     
Total Aluminum (mg/L) 
Daily Maximum  0.0938      0.915     
Total Iron (mg/L) 
Daily Maximum  0.288      1.27     
Total Manganese 
(mg/L) 
Daily Maximum  0.15      0.0571     

 
DMR Data for Internal Monitoring Point 101 (from February 1, 2024 to January 31, 2025) 
 

Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             Flow (MGD) 
Average Monthly 0.0323 0.0241 0.0407 0.0433 0.0395 0.0500 0.0395 0.0407 0.0352 0.0387 0.0409 0.0437 

Flow (MGD) 
Daily Maximum 0.0593 0.0529 0.0639 0.0653 0.0702 0.0693 0.0665 0.0657 0.0613 0.0649 0.0596 0.0621 

pH (S.U.) 
Daily Minimum 7.2 7.1 7.3 7.4 7.1 7.1 6.6 8.1 6.7 7.4 8.1 6.9 

pH (S.U.) 
Daily Maximum 8.9 8.7 8.9 8.1 7.8 7.7 8.9 8.6 7.7 8.0 8.9 8.1 

TSS (mg/L) 
Average Monthly 14.2 9 14.5 12 13.5 7 7.8 17 10.6 16.25 10.75 11.75 

TSS (mg/L) 
Daily Maximum 23 14 21 19 25 9 12 26 20.0 21.0 21 14.0 

Oil and Grease (mg/L) 
Average Monthly < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5 < 5 < 5.0 6.03 < 5.0 < 5.0 

Oil and Grease (mg/L) 
Daily Maximum < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5 < 5 < 5.0 9.1 < 5.0 < 5.0 